ASSEMBLY INSTRUCTION FOR ACME FURNITURE

MODEL#91313/#91318/#LV01521

Thank you for purchasing the quality product. Be sure to check all packing material carefully for small parts which may
have come loose inside the carton during shipment. Seperate, identify and count all parts and metal hardware. Compare
with all parts list to be sure all parts are present. If any part(s) are missing or damaged, please contact your local furniture
dealer. For efficient and speedy service, please indicate the model number and code letter of part(s) needed.

*** Do not fully tighten screws until fully assembled ***

COMPONENT PARTS
DESCRIPTION PART NAME QTY (PCS)
® Tv Stand 1
@ Front legs 2
® Left Back Legs
1
@ Right Back Legs 1
B Right Back Legs 1
® Glass Shelf 1
HARDWARE REQUIRED
® o  Bolt ®5/16"%2” 8  pcs
® @ Loch Washer ®5/16” %1 2mm 8 PCS
© Flat Washer ®5/16”*22mm 8 PCS
(D) N Allen Wrench 5mm 1 PC
(E) & Layer board supporting ®6. 2mm 4 PCS
Attention

*** Some number parts listed on the instruction sheet may not be in parts bag as they may already be assembled.
Carefully check parts and packing materials prior to ordering replacements.

PAGE 1/2




How to assemble:

PAGE 2/2




ASSEMBLY INSTRUCTION FOR ACME FURNITURE
MODEL#91310LP/#91315LP/#LV01520-1

Thank you for purchasing the quality product. Be sure to check all packing material carefully for small parts which may
have come loose inside the carton during shipment. Seperate, identify and count all parts and metal hardware. Compare
with all parts list to be sure all parts are present. If any part(s) are missing or damaged, please contact your local furniture
dealer. For efficient and speedy service, please indicate the model number and code letter of part(s) needed.

*** Do not fully tighten screws until fully assembled ***

COMPONENT PARTS
DESCRIPTION PART NAME QTY (PCS)
@ Ent. Center-Left Pier \)‘A'AA\ 1
\/
@) Front legs 2
® Back legs W 9
@ Glass Shelf 2
\
HARDWARE REQUIRED
® «# Bt $5/16"%2” 8  PCS
® O Loch Washer ®5/16”*12mm § PCS
© Flat Washer $5/16”%29mm §  PCS
O N Allen Wrench Smm 1 PC
® Connecting Bolt ®13X23mm 4 PCS
® ) Connecting Nut @ 13X20mm 4 PCS
@ N Allen Wrench Amm 2 PC
@ g Layer board supporting 0. 2mm 8 PCS

Attention

T ;
TAVA

.‘i\ Q\/

*** Some number parts listed on the instruction sheet may not be in parts bag as they may already be assembled.
Carefully check parls and packing materials prior to ordering replacements.

PAGE 1/2




How to assemble:

Step:1

it

~
N\

./_r

W

AN

LN
o
_ —x 4
DR Voo
g (SN
o 1 N
S __ / V\\ I///
| \ -
\\\]I_ / \\ //
Ve X .
© /
/ (%) .
\\Oooo i e 2 \
Z 2 _.r@v 2 \
A g g | %
N |
wn o\ |
\ y / \ |
/// 7 / 2 \
T « wh \

PAGE 2/2




ASSEMBLY INSTRUCTION FOR ACME FURNITURE
MODEL#91311RP/#91316RP/#LV01520-2

Thank you for purchasing the quality product. Be sure to check all packing material carefully for small parts which may
have come loose inside the carton during shipment. Seperate, identify and count all parts and metal hardware. Compare
with all parts list to be sure all parts are present. If any part(s) are missing or damaged, please contact your local furniture
dealer. For efficient and speedy service, please indicate the model number and code letter of part(s) needed.

*** Do not fully tighten screws until fully assembled ***

COMPONENT PARTS

DESCRIPTION PART NAME QTY (PCS)
@ Ent. Center-Right Pier \Q )))A.HVAVAi//,);i‘ 1
@) Front legs 2
® Back legs W 9
@ Glass Shelf 2

\
HARDWARE REQUIRED

® o  Bot #5/16”%2” 8  Pcs

® O Loch Washer ®5/16”*12mm § PCS

© Flat Washer $5/16”%29mm §  PCS

O N Allen Wrench Smm 1 PC

® Connecting Bolt ®13X23mm 4 PCS

® ) Connecting Nut @ 13X20mm 4 PCS

@ N Allen Wrench Amm 2 PC

@ g Layer board supporting 0. 2mm 8 PCS

Attention

T ;
TAVA

.‘i\ Q\/

*** Some number parts listed on the instruction sheet may not be in parts bag as they may already be assembled.
Carefully check parts and packing materials prior to ordering replacements.

PAGE 1/2




How to assemble:

PAGE 2/2




ASSEMBLY INSTRUCTION FOR ACME FURNITURE
MODEL#91312TOP/#91317TOP/#LV01520-3

Thank you for purchasing the quality product. Be sure to check all packing material carefully for small parts which may
have come loose inside the carton during shipment. Seperate, identify and count all parts and metal hardware. Compare
with all parts list to be sure all parts are present. If any part(s) are missing or damaged, please contact your local furniture
dealer. For efficient and speedy service, please indicate the model number and code letter of part(s) needed.

*** Do not fully tighten screws until fully assembled ***

COMPONENT PARTS
DESCRIPTION PART NAME QTY (PCS)

P
) Tv Top ”ij 1

@ Crown / 1

HARDWARE REQUIRED

A M Bolt ®5/167%2” 2 PCS

® © Loch Washer ®5/16"%12mm 9 PCS

© Flat Washer ®5/16”%19mm 9 PCS

O N Allen Wrench 5mm 1 PC

® [ ] Wooden Plug @10X40mm 1 PC
Attention

*** Some number parts listed on the instruction sheet may not be in parts bag as they may already be assembled.
Carefully check parts and packing materials prior to ordering replacements.

PAGE 1/2




How to assemble:

PAGE 2/2




